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ANGELCARE(XIAMEN) INTERNATIONAL INC
UNIT 11-2, 11F, NO.68 TAIDONG ROAD, SIMING DISTRICT, XIAMEN

The following sample(s) was/were submitted and identified on behalf of the client as:

Sample Description : HIP SEAT BABY CARRIER

Style / ltem No. : AC110161

Client Reference Information : BRAND: Angelcare /INGREDIENT:100%COTTON
Supplier : ANGELCARE(XIAMEN) INTERNATIONAL INC
Sample Receiving Date : Oct. 17, 2016

1st Sample Resubmission Date : Nov. 15, 2016

2nd Sample Resubmission Date : Dec. 06, 2016

3rd Sample Resubmission Date : Dec. 14, 2016

4th Sample Resubmission Date : Jan. 22, 2017

Test Performing Date : Oct. 17,2016 to Feb. 6, 2017

Test Performed . Selected test(s) as requested by applicant

Test Resuli(s) . For further details, please refer to the following page(s)

Signed for and on behalf of
Xiamen Branch, SGS-CSTC Co., Ltd.

" Sharky Xia
Approved Signatory
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Part 1: SGS Ref. No. is GZHL1610045996IP
Test Requested Result
ASTM F2236-14 (Excluding clause 5.3, 5.6, 5.7, 8 & 9) Pass
CPSC 16 CFR Part 1226 (Excluding clause 5.3, 5.6, 5.7, 8 & 9) Pass

Part | Test Conducted: Based on ASTM F2236-14 Standard Consumer Safety Specification for Soft Infant
and Toddler Carriers

Number of Tested Sample: _ 1 piece(s)

Test Results: Details shown as following table

Clause Test ltems Results
5 General requirements
5.1 Hazardous sharp points or edges PASS
5.2 Small parts PASS
5.3 Lead in paint NT
5.4 Wood parts NA
5.5 Locking and Latching PASS
5.6 Labeling NT
5.7 Flammability of Textile Products
There shall be no Class 2 or 3 fabrics used in the construction of a soft infant and
5.7.1 toddler carrier when the product is evaluated against the requirements of 16 CFR NT
I1f6; (stft infant and toddler carrier is incapable of being evaluated to the requirements
570 of 16 CFR 1610 QUe to construction characteristics,l the product shall not be . NT
flammable as defined under 16 CFR 1500.3(c)(6)(vi) when tested in accordance with
Consumer Safety Specification F963, Annex 5.
5.8 Toys NA
6 Performance requirements
6.1 Leg openings NA
6.2 Dynamic and Static Load
6.2.1 Structural Integrity PASS
6.2.2 Support/Shoulder Strap Slippage PASS
6.3 Unbounded leg opening PASS
6.4 Fastener Strength and Strap Retention PASS
8 Marking and labeling NT
9 Instructional literature NT
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Test Report No.: XMHL1610006370IP Date: Feb. 6, 2017

Remark:

1. NA = Not Applicable.
2. NT = Not Tested as per applicant’s request.

Page 3 of 5

3. The carrier is intended for babies from 7 Ibs to 45 Ibs, and to be used on front of a carrier’s torso.

4. This test was subcontracted to SGS other qualified subcontractor.

Part Il Test Conducted: Based on CPSC 16 CFR Part 1226 Safety Standard for Soft Infant and Toddler

Carriers

Number of Tested Sample: _ 1__ piece(s)

Test Results: Details shown as following table

Clause Test ltems Results
5 General requirements
5.1 Hazardous sharp points or edges PASS
5.2 Small parts PASS
5.3 Lead in paint NT
5.4 Wood parts NA
5.5 Locking and Latching PASS
5.6 Labeling NT
5.7 Flammability of Textile Products
There shall be no Class 2 or 3 fabrics used in the construction of a soft infant and
5.7.1 toddler carrier when the product is evaluated against the requirements of 16 CFR NT
I1f6; (stft infant and toddler carrier is incapable of being evaluated to the requirements
570 of 16 CFR 1610 QUe to construction characteristics,l the product shall not be . NT
flammable as defined under 16 CFR 1500.3(c)(6)(vi) when tested in accordance with
Consumer Safety Specification F963, Annex 5.
5.8 Toys NA
6 Performance requirements
6.1 Leg openings NA
6.2 Dynamic and Static Load
6.2.1 Structural Integrity PASS
6.2.2 Support/Shoulder Strap Slippage PASS
6.3 Unbounded leg opening PASS
6.4 Fastener Strength and Strap Retention PASS
8 Marking and labeling NT
9 Instructional literature NT
Remark: 1. NA = Not Applicable.

2. NT = Not Tested as per applicant’s request.

3. The carrier is intended for babies from 7 Ibs to 45 Ibs, and to be used on front of a carrier’s torso.
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Sample Photo(s):
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Test Report No.: XMHL1610006370IP Date:

Part 2: SGS Ref. No. is XMSL1610013323TX
Test Result:

Fibre Content
(/.1SO/TR 11827:2012)

(A) (B)
Cotton 100% 100%

Feb. 6, 2017 Page 5 of 5

(D)
100%

(//.1SO/TR 11827:2012&ISO 1833:2006 Part 11; based on moisture regain weight)

(D)
Polyester 94.7%
Cotton 5.3%
Remark: Moisture regain of polyester is 1.50%, cotton is 8.50%.
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